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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the
leading independent testing and certification facilities providing customers with one-stop shop services for

Compliance Testing and Global Certifications.
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In addition to testing and certification, SIEMIC provides initial design reviews and compliance

management through out a project. Our extensive experience with China, Asia Pacific, North America,
European, and international compliance requirements, assures the fastest, most cost effective way to attain

regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC , NIST EMC, RF, Telecom , Safety
Hong Kong OFTA, NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety
Accreditations for Product Certifications
Country Accreditation Body Scope
USA FCC TCB, NIST EMC , RF , Telecom
Canada IC FCB, NIST EMC , RF , Telecom
Singapore iDA, NIST EMC , RF, Telecom
EU NB EMC & R&TTE Directive




SIEMIC, INC.
I |

b m FCCIC  :128RFID-MAICD-01
Title: RF Test Report of Zebra Technologies Corp. IC Number : 3798B-MAICDO1

Model : ZXP Series 8 Serial# SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0
To FCC 15.225 2011, RSS210 Issue 7: 2007 Issue Date December 07th 2011
www.siemic.com Page 3 of 54

This page has been left blank intentionally.



SIEMIC, INC

Ao Epitid

Title: RF Test Report of Zebra Technologies Corp.
Model : ZXP Series 8

To FCC 15.225 2011, RSS210 Issue 7: 2007
www.siemic.com

FCCIC

: I28RFID-MAICD-01

IC Number : 3798B-MAICDO1

Serial#

SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0

Issue Date December 07th 2011

Page

4 of 54

CONTENTS

1 EXECUTIVE SUMMARY & EUT INFORMATION 6
2 TECHNICAL DETAILS 7
3 MODIFICATION 8
4  TEST SUMMARY 9
5  MEASUREMENTS, EXAMINATION AND DERIVED RESULTS 10
ANNEX A. TEST INSTRUMENT & METHOD 18
ANNEX B EUT AND TEST SETUP PHOTOGRAPHS 23
ANNEX C. TEST SETUP AND SUPPORTING EQUIPMENT 23
ANNEX D USER MANUAL, BLOCK & CIRCUIT DIAGRAM 27
ANNEX E SIEMIC ACCREDITATION 28




SIEMIC, INC.
I |

b m FCCIC  :128RFID-MAICD-01
Title: RF Test Report of Zebra Technologies Corp. IC Number : 3798B-MAICDO1

Model : ZXP Series 8 Serial# SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0
To FCC 15.225 2011, RSS210 Issue 7: 2007 Issue Date December 07th 2011
www.siemic.com Page 5 of 54

This page has been left blank intentionally.



B

s FCCIC  :I28RFID-MAICD-01
Title: RF Test Report of Zebra Technologies Corp. IC Number : 3798B-MAICDO1
Model : ZXP Series 8 Serial# SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0
To FCC 15.225 2011, RSS210 Issue 7: 2007 Issue Date  December 07th 2011
www.siemic.com Page 6 of 54

The purpose of this test programmed was to demonstrate compliance of the FCC/IC approved Radio module
‘[28RFID-MAICD-01” (FCC ID) / “0B-MAICDO01” (IC ID) after the PCB modification being installed inside host
printer ZXP Series 8 against the current Stipulated Standards. The modification on Radio module was to
remove 3 connectors and also the coding/decoding of the chips. The complete system ZXP Series 8 with PCB
modified radio module have demonstrated compliance with the FCC 15.225 2011 & IC RSS 210 Issue 8.0.

The equipment under test operating frequency is 13.56 MHz.

The test has demonstrated that this unit complies with stipulated standards.

EUT Information

EL!T . 13.56MHz RFID Reader
Description
Model No : ZXP Series 8
Serial No . Z82-AM0C0000US00
Input Power  :© 100~240 VAC, 4A
Classification
Per Stipulated : RFID Reader

Test Standard
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Compliance testing of 13.56MHz radio module with host Zebra Card
Purpose Printer ZXP Series 8 with stipulated standard

Applicant / Client ZEBRA TECHNOLOGIES CORP.

Zebra Technologies Corp.
Manufacturer 333 Corporate Woods Parkway
Vernon Hills, IL 60061 USA

Laboratory performing the tests

SIEMIC Laboratories
Test report reference number SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0
Date EUT received Nov 29t 2011
Standard applied 47 CFR §15.225: 2011 & RSS 210 Issue 8: 2010
Dates of test (from - to) Dec 5th 2011 - Dec 7th 2011
No of Units: 2
Equipment Category: DXX
Trade Name: Zebra Technologies Corp.
Model : ZXP Series 8
RF Operating Frequency (ies) 13.56 MHz (RFID)
Number of Channels : 1
Modulation : ASK
FCCID: I28RFID-MAICD-01

ICID: 3798B-MAICD01
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The product was tested in accordance with the following specifications. All testing has been performed according
to below product classification:

RFID Reader

Test Results Summary

Test Standard
Description Pass / Fail
47 CFR Part 15.225: 2011 RSS 210 Issue 8: 2010
15.203 Antenna Requirement Pass
15.207(a) RSS Gen(7.2.2) Conducted Emissions Voltage N/A
Pass - Refer to test
report
15.225(a) RSS210(A2.6) Limit in the band of 13.553 — 13.567 MHz SL09010703-ZBR-
001_ZXP(15.225)(Media
Auth)

Limit in the band of 13.410 — 13.553 MHz and
15.225(b) RSS210(A2.6) 13,567 — 13.710 MHz Pass

Limit in the band of 13.110 — 13.410 MHz and
15.225(c) RSS210(A2.6) 13.710 - 14.010 MHz Pass

15.225(d) RSS210(A2.6) Limit outside the band of 13.110 — 14.010 MHz Pass

Pass - Refer to test
report
15.225(¢) RSS210(A2.6) Frequency Stability SL09010703-ZBR-
001_ZXP(15.225)(Media
Auth)

ANSI C63.4: 2009/ RSS-Gen Issue 3: 2010

PS: All measurement uncertainties are not taken into consideration for all presented test result.




B,

FCCIC  :I28RFID-MAICD-01
RF Test Report of Zebra Technologies Corp. IC Number : 3798B-MAICDO1
Model : ZXP Series 8 Serial# SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0
FCC 15.225 2011, RSS210 Issue 7: 2007 Issue Date December 07th 2011
www.siemic.com Page 10 of 54

5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:
a) Antenna must be permanently attached to the device.

b) Antenna must use a unique type of connector to attach to the device.

c) Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna is
employed with the device.

1) The RFID antenna is attached permanently to the device which meets the requirement.

Results: PASS
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5.2 Conducted Emissions Voltage

Requirement:

Conducted limit (dBpV)
Frequency of emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

Procedures:

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Conducted Emissions Measurement Uncertainty

Al test measurements carried out are fraceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is £3.86dB.

4, Environmental Conditions Temperature NA
Relative Humidity NA
Atmospheric Pressure NA

Test Date : NA
Tested By :N/A
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5.3 Radiated Emission < 30 MHz (outside 13.110 - 14.010 MHz)

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 1GHz (QP only @ 3m & 10m) is +5.6dB/-4.5dB (for EUTs < 0.5m X 0.5m X 0.5m).

4 Environmental Conditions Temperature 23°C - 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Dec 5 — Dec 7t 2011
Tested By :David Zhang

Requirement(s): 47 CFR §15.209; 47 CFR §15.225(d) & RSS-210 (A2.6)

Procedures: Radiated emissions were measured according to ANSI C63.4. The EUT was set to transmit at the highest output
power. The EUT was set 3 meter away from the measuring antenna. The loop antenna was positioned 1 meter
above the ground from the center of the loop. The measuring bandwidth was set to 10 kHz.

The limit is converted from microvolt/meter to decibel microvolt/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBuV/m) + ACF(dB) + Cable Loss(dB) — Distance Correction Factor
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1MHz ~ 30MHz
Film RFID Test Plot- Loop Antenna at 0 degree
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1MHz ~ 30MHz

Ribbon RFID Test Plot- Loop Antenna at 0 degree
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5.4 Radiated Emissions > 30 MHz

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 1GHz (QP only @ 3m & 10m) is +5.6dB/-4.5dB (for EUTs < 0.5m X 0.5m X 0.5m).

4 Environmental Conditions Temperature 23°C - 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Dec 5th — Dec 7th 2011
Tested By :David Zhang
Requirement(s): 47 CFR §15.209; 47 CFR §15.225(d) & RSS-210 (A2.6)

Procedures: Radiated emissions were measured according to ANSI C63.4. The EUT was set to transmit at the highest output
power.

The limit is converted from microvolt/meter to decibel microvolt/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBuV/m) + ACF(dB) + Cable Loss(dB)
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Results:

Note: Contactless RFID is in transmitting mode.

55.0
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Test Data
. Antenna Turntable . .
Frequency Quasi-Peak height Polarity position Limit Margin
(MHz) (dBuV/m) {cm) (deg) (dBuV/m) (dB)
244.98 42.41 279 H 114 46 -3.59
240 43.13 285 V 134 46 -2.87
200.01 42.15 276 V 104 43.5 -1.35
625.01 44.25 116 H 114 46 -1.75
756.01 43.35 106 H 100 46 -2.65
232.99 40.09 271 Vv 129 46 -5.91
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Contactless RFID is in transmitting mode

Frequency | Reading | Direction | Height | Polar | AntennalLoss | Cable loss | Amplifier | Corrected Reading | 15.247/15.209 | 15.247/15.209
GHz (dBuV/im) | Degree Meter | H/V (dB) (dB) (dB) (dBuV/m) Limit (dBuV/m) Margin Comments
1.172 35.56 214 100 Vv 24.8 2.64 31.99 31.01 74 -42.99 Peak
1.172 21.09 214 100 Vv 24.8 2.64 31.99 16.54 54 -37.46 Ave
1.172 38.94 167 100 H 24.8 2.64 31.99 34.39 74 -39.61 Peak
1172 23.98 167 100 H 24.8 2.64 31.99 19.43 54 -34.57 Ave
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument Manufacturer Model CAL Due Date
3m Semi-Anechoic ETS-Lingren 3M 10/13/2012
Chamber
Spectrum Analyzer HP 8564E 05/19/2012
EMI Receiver Rohde & Schwarz ESIB 40 05/19/2012
R&S LISN R&S ESH2-Z5 05/18/2012
CHASE LISN Chase MN2050B 05/18/2012
Antenna(1 ~18GHz) Emco 3115 06/04/2012
(3omze~”£‘gl_|z) Sunol Sciences JB1 06/04/2012
Chamber Lingren 3m 10/13/2012
Pre-Amplifier(1 ~ HP 8449 05/17/2012
26GHz)
Horn Antenna Com Power AH-840 06/04/2012
(18~40GHz)
Microwave Pre-Amp Com Power PA-840 Every 2000 hours
(18~40GHz)
Sekonic Hygro ST-50 HE01-000092 06/04/2012
Hermograph

Note: No calibration required.
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Annex A.ii. =~ CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard
on top of a 1.5m x 1m x 0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q/50uH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4. All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required
frequency range using an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4. The EMI test receiver was then tuned to the selected frequencies and the necessary measurements

made with a receiver bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements
were made; while for CISPR/EN tests, both Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Description of Conducted Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the common scan
range from 15 kHz to 30 MHz; the program will first start a peak and average scan on selectable measurement time and step size.
After the program complete the pre-scan, this program will perform the Quasi Peak and Average measurement, based on the pre-
scan peak data reduction result.

Sample Calculation Example

At 20 MHz limit = 250 puV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV
(Calibrated for system losses)

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit
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| Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing
time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.
2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.
3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.
Ant. Tower 1-4m
Variable
3m
EUT& < >| /
Support Units
PP I\ o—r
|—|:L| L Turn Table

o t -

Ground Plane

Test Receiver
\ i [—
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range

from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Description of Radiated Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the scan on four
different antenna heights, 2 antenna polarity, and 360 degrees table rotation. For example, the program was set to run 30 MHz to 1
GHz scan; the program will first start from a meter antenna height and divide the 30 MHz to 1 GHz into 10 separate parts of
maximum hold sweeps. Each parts of maximum hold sweep, the program will collect the data from 0 degree to 360 degrees table
rotation. After the program complete the 1m scan, the antenna continues to rise to 2m and continue the scan. The step will repeated
for all specified antenna height and polarity. This program will perform the Quasi Peak measurement after the signal maximization
process and pre-scan routine. The final measurement will be base on the pre-scan data reduction result.
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Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note :
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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Please see the attachment

EUT TEST CONDITIONS

| Annex C.i. SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description . Cable Description
(Including Brand Name) AEREL S S L ey (List Length, Type & Purpose)

USB Cable , 1meter;Ethernet cable, 3m;
From PC Laptop to EUT

Dell / Laptop
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Block Configuration Diagram for Radiated Emission

LISN 2, 120V@

60Hz, Power
Innut

LISN 1,

120V@60Hz,
Power Input

<+—Wooden table, 80cm above
ground plane

Ethernet Cable
USB Cable
A
EUT Laptop
Host
3 Meter
v

Receiving Antenna
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Block Configuration Diagram for Conducted Emission

LISN 2, 120V
60Hz

Ethernet Cable

USB Cable

120V @ 60Hz,
Power Input

LISN 1

PC
Laptop

EUT

Host

<4+—Wooden table, 80cm above
ground plane
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| Annex C.ii. EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was working normally.

Others Testing The EUT was working normally.
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The American Association for Laboratory Accreditation

“Warld Closs Accreditotion”

SCOPE OF ACCREDITATION TO ISQEC | 7025:2005

SIEMIC LABORATORIES '
2206 Ringwood Ave.
San Jose, CA 95131
Mr. Leslic Bai Phone: 408 526 1188 Email: leslie baiimsiemic.com
Mr. Snell Leong Phone: 408 326 1188 Email: snell leongisiemic.com

WWW SIEMIC.Com
ELECTRICAL
Walid to: September 30, 2012 Certificate Number: 2742.01

I pecopnition of the successiul mmplelm of the A2LA :uTu:stmn prm.uz.s nct.rr::hlnlmn 15 granted o this
Iabaratory ta perform the following EMC, | 3 !

Test Description: Test Method:
EN & IEC - Emissions & | IEC/CISPR 11: IEC/CISPR 12: EN 5501 1; IEC/CISPR 22; EN 55022;
IEC/CISPR 20; EN $5020; EN 61000-6-1; EN 61000-6-2; EN 61000-6-3;

EN 61000-6-4; EN 61204-3; EN 61326, EM 61326<1; EN 61000-3-2;

| EN 61000-3-3; EN 50081-1, EN 30081-2: EN 50082-1:

VIEC G1000-=4-2: EN 6 1000=0-2;

IEC G1000-4-3 (imdted up fo 2,7 CGHz and 3 m).

| EN 6 1000-3-3; {fimired wp o 2,7 GHz aond T8l TEC 61044,

| EN 61000-4-4; IEC 61000-4-5; EN 61000-4-3; 1IEC 61000-4-6;

I EN 61000=4-6; 1EC 61000-4-8; EN 61000-4-8; 1EC 61000-4-11;

| EN 61000-4:11; IEC/CISPR 24; EN 55024; EN 50412-2-1; EN 50083-2;
| EN S000(-2-2; EN S0091-2; EM 50130-4; EN 50130-4 +A12;

VIEC 60601-1-2; EN 12184: EN 53015; EN 61547, CISPR 1 6-1-4

I
I
I
[mvmanity |
|
I
|
I

KOCC Notice 200027, Nov, 3, 2009;
RRA Announce 2009-9, Dec. 21, 2009; KN 22:2007-12;
KOC Notice 2009-27, Nov, 3, 2009;

Korea — Emissions & i
!
! RRA Notice 2009-10, Dec. 21, 2009;
I
|
|

Tvnnusiity

KN 24:2008-5; KN 61000-4-2:2008-5: KN 61000-4-3:2008-5:
KN 61000-4-4:2008-5: KN 61000-4-5:2008-5; KN 61000-4-6:2008-5:
KN 61000-4-8:2008-5; KN 61000-4-1 1:2008-5;

| RRL Notice 2008-3; RRL Notice 2008-4; RRL Notice 2005-131;

| RRL Notice 2007-99: RRL Notice 2007-101; RRL Notice 2008-4:

| RRA Notice No 2008-11(2008.12.16);

| RRA Notice No 2008-12{2008.12.16); KN 60601 -1-2;
| KCC Notice 2009-27: KN 301 489-1(2008-05); KN 301 489-7(2008-05);

l KN 301 489-17(2008-05); KN 301 489-24{2008-05);

| KN 16-1-1(2008-05 KN 16-1-2(2008-05); KN 16-1-3(2008-05);

| KN 16-1-4{2008-05), KN 16-1-5(2008-05); KN 16-2-1{2008-05);

| KN 16-2-2(2008-05 % KN 16-2-3(2008-05); KN 16-2-3(2008-05)

(AZLA Certificate Mo, 2742.01) Revised 01/122011 pr(f-_ Page 1 of 8
3301 Buckeystown Pike, Suite 350 | Frederick, Maryfand 21704-8373 | Phone: 301 644 3248 © Fac 30| 6622974 | wewAlliorg
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LS ¢ FOC - Emissions

QAEJII 13-11, SAE FLE13-12: SAE JHEED-41; SAE J1113-4;
| SAE J1113-13; FOC Method 47 CFR Part 18, FCC Repﬂrla:ldﬂrdﬂhl
I Dockel 98-153 (FCOC 02-48): FCC Method 47 CFR Parts] 5. including
' Subpart G, using FUC Order 04-425
I ANSIC3 4{2000%: ANSTHCo3. 10(2009): ANSI Ca3 42003
| ANSI C63.4{2003) with FCC Method 47 CFR Part 11;
ANSICo3.42005) with FOU Method 47 CFR Part 15, Subpart E.
ANSL OG5 42003 with FCC Method 47 CFR Part |15, Subpart O;
ANSTIC63. 42005 and DA 02-2138:
ANSLC63.4(2003) with FCC Method 47 CFR Part 13, Subpart B

Canada — Emissions

ICES-001; ICES-002: ICES-003 Issue 4: ICES-D03 Issue 4 (2004);
ICES-O00 Tssue |

Vietnam — Emission &
[mmunity

TCN 68-193:2003: TCN 68-196:2001: TCWN 7189:2002

Australia / New Zeatand -
Emissions and Immunity

ASNES 1044; ASNZS 42511 ASNES 4251.2; ASNZS CISPR 22:
ASNZS 3548 ASNZS 22793 AS/NZS 61000-3-3; ASNZS CISPR 11
| ASNZS CISPR 24: ASNZS 61000.6.3: AS/NZS 61000.6.4,

| ASNES CISPR 14.1; ASNZS 61000.3.2

lapan — Emissions [ JEITA IT-3001: VCCI-V-3:2010.4 (up 10 6 GlHz)

China - Emissions | GBY254; GB17625.1

Taiwan - Emissions | CNS 13438 (up 10 6 GHz): CNS 13783-1; CNS [3803: CNS 13439
Simgipore — Emissiony & 1DA TS EMC; CISPR 22; IEC 61000-4-2; 1EC 61000-4-3;
Immurity | TEC 61000-4-4; 1EC 61000-4-5: IEC 61000-4-6

FOC = Unlicensed Radio
Al 1o Ad

Al: 47 CFR Panis || (Emergency Alert System (EAS)), 15 (Radio
Frequency Devices) and 18 {Industrial, Scientific. and Medical Equipment);
FOC OST/MP-5(1986); ANSI C63.4(2003); ANSIC63.4(2009);

ANSI C63, 1 2009)

AZ: 47 CFR Pan 13 (Radio Frequency Devices): ANSICo3.4(2003);
ANSIC63. 42000 ANSI C63.10{2009)

A3: 47 CFR Pan 15 (Radio Frequency Devices): ANSI C63.17:2006;
ANSI C63,10(2009%, 1EEE Stid 1528:2003 + Ad1; Std IEEE 15284:2005

Ad: 47 CFR Pan 15 {Radio Frequency Devices); ANSLCO3, 10{2004);
IEEE Sid 15282003 + Adl; Std IEEE [528A:2005

FCC — Licensed Radio
Bl o B4

5 B1: 47 CFR Pans 2 {Frequency Allocations and Radio Treaty Matters;
| General Rules and Reaulations). 22 {Public Mobile Services), 24 (Personal
I Communications Services), 25 (Satellite Communications), and 27
{MISEEHH.I’WHE Wireless Commumications Services);
| ANSETIA-603-C {20d4), Land Mobile FM or PM Communications
| Equipment Mezsurement and Performance Standard;
| IEEE Stid 1528:2003 + Ad1; Std IEEE | 528A:2005

‘ 1"91 ]
(AZLA Certificate Mo, 2742 01} Revised 01/122011 fadia J&T—«

Page 2 of 8

SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0




SIEMIC, INC.

FCCIC  :I28RFID-MAICD-01

RF Test Report of Zebra Technologies Corp. IC Number : 3798B-MAICDO1

Model : ZXP Series 8

Serial# SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0

FCC 15.225 2011, RSS210 Issue 7: 2007 Issue Date December 07th 2011

www.siemic.com

Page 31 of 54

FOC - Licensed Radio
(continued) B1 1o B4

| B2: 47 CFR Parnis 2 {Frequency Allocations and Radio Treaty Matters;

| General Rules and Regulations), 22 (Public Mobile Services). 74

| (Experimental Radic Auxiliary, Special Broadcast and Other Program
Distributional Services), W0 (Private Land Mobile Radio Services), 93
{Pessonal Radio Services), and 97 (Amateur Radio Services): ANSITIA-
| 603-C (20404), Land Mohile FM or PM Communications Equipmént
Measurement and Performance Standard

B3: 47 CFR Parts 2 {Frequency Allocations and Radio Treaty Matters:
General Rules and Regulations); 80 (Stations in the Maritime Services) ,
87 {Aviation Services): ANSUTIA-603-C (2004). Land Mobile FM or PM
Communications Equipment Measurement and Performance Standard

| B4: 47 CFR-Pants 2 (Frequency Allosations and Radio Treaty Matters;

| General Rules and Regulations): 27 { Broadband Radio Services (BRS) and

| Educational Broadband Services (EBS)), 74 (Experimental Radio Auxiliary,

' Special Broadcast and Other Program Distributional Services), and 101
(Fixed Microwave Services); ANSETIA-603-C (2004), Land Mobile FM or

PM Communications Equipment Measurement and Performance Standard

Canada — Radio

i RSS 102; RSS 111 RSS 112: RSS 1T RSS 118; RSS 119; RSS 12%;
P RSS 125 RSS 127, RSS 128: RSS 129 RSS 131; RSS 132; RSS 133;
RSS 134; RSS 135; RSS 136; RSS 137: RSS 138: RSS 139; RSS 141
R5S 142; RSS 170; RSS 181; RSS 182; RSS 188: RSS 191; RSS 192;
HSS 193; RSS 194; RSS 195; RSS 196; RSS 197 RSS 198; RSS 199;
| RSS 210; RSS 220; RSS 213: RSS 215; RSS 243 RSS 287; RSS 310;
|RSSGen

CFE - Radio

VEN 01 502 EN 300 S10; EN 300 526 EN 300 681; EN 300 721;

E EN 301 751; EN 300 753; EN 301 783-2; EN 301 796; EN 30| 797,
P EN 300 840-2; EN 300 84315 EN 301 843-4: EN 301 843-5;

= EN 300 893; EN 301 908-00: EN 301 908-02: EN 301 908-03;

| EN 300 908-04; EN 301 908-005; EN 301 908-06; EN 301 908-07;

E EN 3001 908-08; EN 301 908-00; EN 301 908-10; EN 301 908-11;

| EN 300 929-2: EN 3040 997-2; EN 302 018-2; EN 302 054-2;

| EN 302 (64-7; EN 302 066-2; EN 302 077-2: EN 302 186: EN 302 195-2;
| EN 302 217-3; EN 302 245-2; EN 302 288.2; EN 302 201.2; EN 302 296;
{EN 302 297; EN 302 326-2; EN 302 326-3; EN 302 340: EN 302 372-2:

| EN 302 426; EN 302 454.2; EN 302 502; EN 302 $10-2;
CENJO2 20742 EN 3000 224-1: EN 300 279 EN 300 339: EN 3040 385:

i EN 300 830-2; EN 300 843-6; EN 302 017-2; EN 302 208-2;

{EN 302 217-2.2: ETS 300 329: ETS 300 445 ETS 300 446: ETS 300 683:
| ETS 300 826; ETS EN 300 328; ETSI EN 300 086-2; EN 302217-1;

i EN 302217-2-1; EN 302217-4-1: EN 3022838-1; EN 302908-12:

i EN 302326-1; EN 300920-1; EN 300997-1; EN 300224-2; EN 301839-|;

t EN301843-1: EN 301843-2: EN 300843-3: EN 301843-4: EN 301843-5;
EN 0200 7-1; EN 302208-1; EN S00086-1; EN 3001 13-1; EN 30022:4-1;

i EN 300341-1: EN 302291-1: EN 302500-1: EN 302500-2;

CETSLEN 300 1 13-2; ETSIEN 300 197: ETSI EN 3040 198;

i ETSIEN 300:219:1; ETSI EN 300 219-2:

VETSIEN 300 220-1; ETSI EN 300 2X0-2; ETSIEN 300 22(-3;

l ETSI EN 300 224-2; ETSI1 EN 300 296-1: ETSI EM 300 2062

| ETSLEN 300 328-1: ETSI EN 300 328-2:

{ ETSIEN 300 330: ETSI EN 304 330-1- ETS1 EN 3040 330-2;

(AZLA Certificare Mo, 2742 01} Revised 01122011 af._ Page 5 of 8




SIEMIC, INC.

FCCIC  :I28RFID-MAICD-01

RF Test Report of Zebra Technologies Corp. IC Number : 3798B-MAICDO1

Model : ZXP Series 8

Serial# SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0

FCC 15.225 2011, RSS210 Issue 7: 2007 Issue Date December 07th 2011

www.siemic.com

Page 32 of 54

CE — Radio (coninued)

E ETS1 EN 306 341-2: ETSIEN 300 373-1: ETSEEN 300 373-2;

| ETSI EN 300 373-3; ETS] EN 300 390-1; ETSI EN 300 390-2;

| ETS1 EN 300 422-1; ETSI EN 300 422-2: ETSI EN 300 431;

| ETS1 EN 300 440-1; ETSI EN 300 440-2; ETSE EN 300 434-1;

| ETSE EN 304 454-2: ETS] EN 300 T18-2: ETSIEN 301 021

| ETSIEN 301 166-1; ETSI EN 301 166-2; ETSI EN 301 178-1:

| ETSIEN 301 Z13-1: ETSI EN 301 213-2; ETSI EN 301 213-3;

| ETSLEN 301 213-4; ETSLEN 301 213-5; ETSIEN 301 357-1;

| ETSI EN 301 357-2: ETS1 EN 301 3% ETSLEN 301 459:

| ETS1EN 3010 489-0 | fexcluding section 9.6i; ETSI EN 301 489-02;
i ETSIEN 301 489-03: ETSI EN 301 439-04; ETSI EN 301 489.05;
| ETSTEN 301 430-06; ETSI EN 301 489-07; ETSI EN 301 489-08;
| ETSIEN 301 439-09: ETS1 EN 301 489-10; ETSIEN 301 48911
| ETSIEN 301 439-12: ETSI EN 301 489-13; ETSI EN 301 489-14;
| ETS1 EN 301 489-15: ETS]1 EN 301 439-16: ETSI EN 301 489-17;
! ETSIEN 301 489-18; ETSI EN 301 489-19; ETSI EN 30) 48020,
| ETSIEN 301 489-.22; ETSI EN 301 489:23; ETSI EN 301 489.24,
! ETSIEN 301 439-25; ETSI EN 301 489-26; ETSI EN 301 489-27;
| ETS1 EN 301 4389-28: ETS] EN 301 489-11; ETSI EN 10| 489-32;
i TEC 60945

1A - Radie

[ 1IDA TS 3G-BS; IDA TS 3G-MT; IDA TS AR; IDA TS CT-CTS,
| 10A TS GMPCS: IDA TS GSM-BS; IDA TS GSM-MT; IDA TS LMR:
| IDA TS RPG: IDA TS SRD: IDA TS UWE: IDA TS WBA

Wietnam — Kadio

i TON 68-242:2006; TCN 68-243:2006; TON 68-246:2006

Kowea — Radio

i KCC Notice 2000-13: KOC Motice 2008-20: REL Motice 2008-2:

| REL Notice 2005-105; RRL Motice 2008-17;

| RRL Notice 2005-127; RRL Notice 2005-24; RRL Notice 2003-25;
| RRL Notice 2005-179; RRL Motice 2008-10; RRL Notice 2007-49;
| RRL Notice 2007-20; RRL Notice 2007-11; RRL Notice 2007-80;

I RRIL. Notice 2004-68; KCC Notice 2009-34, Dec. 8, 2009;

| RRL Notice 2009-6, October 15, 2009; KCC Nogice 2010-1;

| KCC Notice 2010-12: KCC Notice 2010-13

Taiwan — Radio

| LPOOOZ: PLMNOT; PLMNOL; PLMNOE

Australin - New Zealand -
Fadio

AS 27722 ASINES 4281 ASNES 4268 ASNILS 428011 ASNES 4581,
| AS/NZS 4280.2; ASNZS 4281; ASINZS 4295, AS/INZS 4582
P ASNTS 17001 ARNZS 47692 ASMNES 4TI ASNZS 4771

Hong Kong — Radio

| HKTA 1002; HKTA 1007; HKTA 1008; HKTA 1010; HKTA 1015;
HETA 1016; HKTA 1020: HETA 1022; HEKTA 1026; HKTA 1027;
| HRTA 1029; HKTA 1050; HKTA 1031; HKTA 1032; HKTA 1033;
{HETA 1034 HETA 1033 HETA 1036; HKTA 1037, HETA 103%;
| HKTA 1040; HEKTA 1042; HKTA 1043; HKTA 1044; HKTA 1046;
| HKTA 1047; HKTA 1048; HKTA [049; HKTA 1051; HKTALOS2;
HKTATD35; HKTA 1054; HKTA 1053

(AZLA Certificate Mo, 2742.01) Revised 01/122011 f?(f-_ »%A—f Page 4 0f 8
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FCC Telephione Terminal
Equipment
Scope CI

ANSITIA-S68-A-03: ANSITIA-968-A-1:03; ANSETIA-968-A-2:04;
ANSUTIA-968-A-3:03: ANSUTIA-968-A-4:07: ANSETIA-268-A-5:07;
| TIA-968-B: FCC Rule Part 68: 47 CFR Part 68.316; 47 CFR Part 68.317;
| ANSUTIAEIA-464-C; TIA-S10-B; TLTROG (2002% TCB-31-B (1998);
TIA-4TO 1 10-C: TIA-B10-B: TIA-920

Canada — Telecom

CE5-03 Pant V Issuc 92009  Amondment §;

E C5-03 Part VI Isswe 92000 Amendment 4;

| C5-03 Panr | Isswe 9:2006 Amendment 3; C5-03 Part 1 [ssue 9:2004;

| C5-03 Part 111 Tsspe 9:2004: CS-03 Part V' Iss0e 92004 ;

| C5-03 Part VI Issue 9:2004; C5-03 Part Vi1 Issue 9:2006 Amendment 3;
| C5-03 Part VI Issue 9:2007 Amendment 3:

i CS03 Issue 9:04 = A2(06) + A3(06)

Europe — Telecom

i TER 2: 01-1997: THR 004 EA.1.95 < Al (97): TBR 1: TBRE 3

[ TBR 12:AL 00-1996; TBR 013 ed.1; TBR 024 od.1; TBR 25, TBR 38 «d.I;
| ETS1 ES 20302105 : ETS1 ES 203 021-2 ; ETSI ES 021-3;

| TBERO21; ETSEEG 200 121; ETSIEN 301 437; ETSI TS 101 270-1;
FITUST Recommendation .920;

! ITL-T Recommendation 0.920 — Amendment |

| ITU-T Recommendation .921:

ITU-T Recommendation Q921 - Amendment |;

| ITU-T Recommendation Q.931;

i ITUT Recommendation Q931 = Amendment [

| Erratum 1 (02/2003) 1TU-T Recommendation Q.931 (05/1998);

i ISDN User Network Interface Layer 3 Specification for Basic Call Control;
LITU-T Recommendation P.300

Australin =Telecom

Australin - Telecom

| AS/CA S003.1:2010; AS/CA 5003.2:2010; AS'CA 5003.5:2010;

| ASACA SO04:2000; AS/ACIF S006:2008; AS/ACIF S041.1:2008

: ASACIF S041.2:2009; AS/ACIF S041.3:2009; AS/ACIF 5042.1:2008:
| ASTACIF 5043.2:2008; ASIACIF 5043.3:2008; AS/ACIF S002:05;

| AS/ACIF 5003:06; ASACIF S004:06;

: ASACIF S006:01; ASACIF S016:01; ASACIF 503 1:01;

| AS/ACIF S038:01; ASACIF S040:01; ASAACIF S04 1:05;

| AS/ACIF 5043.2:06; AS ACIF S042.1

Mew Zealand - Telecom

Singapore — Telecom

U PTC200-2006, PTC200 Issue No,2:97 + A 1(980); PTC220: PTC273:2007;
| TNA 115; TNA 117

| IDA TS ADSL, Issue 1, Rev. | (April 2006);

| IDA 1% DLON, Issue | (July 2005);

| IDA TS ISDN BA. Issue | (July 2005);

| IDA TS ISDN PRA, Issuc | (July 2005);

| IDA TS ISDN 3 (Oct. 2000); IDA TS-PSTN, kssue | (March 2007);
IDA TS ACLIP 07

Hong Kong - Telecom

HETA 20011;: HKTA 20012; HETA 2013: HEKTA 2014; HETA 2015;
| HKTA 2017; HKTA 2008; HKTA 2019; HKTA 2022; HKTA 2023;
i HEKTA 2024: HKTA 2026; HKTA 2027; HKTA 2028; HETA 2029
| HETA 2050; HKTA 2031; HKTA 2052; HKTA 2033

Fa! =
(AZLA Certificate Mo, 2742.01) Revised 01/122011 f;‘(f-_ ffﬂf—' Page 5 of 8
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Vietnam — Telecom

[ TCN 68-188-2000: TCN 68-193:2003: TCN 68-106:2001:
| TON 68-143:2003; TCN 68-192:2003: TCN 63-189:2000;
| TON 68-221:2004: TCN 68-222:2004: TCN 68-245:2004;
VTCN 63-223:2004

Korea — Telecom

"RRA Notice 200938 Sep. L1, 2009:

| RRA Notice 2009-7 (including attachments 1. 3. 5 ,6);

| Presidential Decree 21098 RRL Notice 2007-30:

| RRL Notice 2008-10 (attachments 1, 3, 5, 63 REL Motice 2009-25;
ERL Notice 2008539

China — Telecom

YD 514-1:98; YD/T 1277,1-2003: GB/T 17904, 1-1999;
GB/T 17904.2-1999. GBT 17154.1-1997: GB/T 17154.2-1997.
YITI091-2000; YINTI006-1999; GB/T 1 T789-1999

Taiwan - Telecom

PSTNOL:03: ADSLO1:08; 1D00OZ: 1S6100: 93

Jupan = Telecom

JATE Blue Book, Green Book:

Minmisterial Ordinance of the Ministry of Posts and Telecommunications No.
31 of April 1. 1985 (last amended on March 22 2004);

Ordinance Conceming Technical Conditions Compliance Approval etc. of
Terminal Equipment

South Africa - Telecom

| DPT-TE-001; TE-002; TE-003: TE-004; TE-D05; TE-006: TE-00T;
TE-008; TE-009: TE-010; TE-01 2 (telephone interface);

TE-013 {1clephone interface); TE-O14; TE-015; TE-018; SW5-001:
SWE-H2: SWS-003; SWS-004; SWS-005; SWS-006: SWS-007;

| SWS-008: SWS-009: SWS-010

[srael - Teletom

| Israel Mol Spe. 23/96

Mexico - Teleomm

NOM-151-8CT1-1999; NOM-152-8CT1-1999

Argenting - Telecom

| CNC-5T2-44-01

Hrazil — Telecom

Resalution 392-2005

[ntermational Telecom Union { ITUT-G.703:00; ITU-T-G.B23:93; ITU-T G.824;

| ITU-T G823 ITU-T-G.991.2; ITU-T-G.992.1;
| ITU-T-G.992.3; TTU-T-G992.5; ITU-T-G.993,1

Praluct Salety

1EC 60950-1; EN 60950-1; UL 60950-1; IEC 6060 1-1-1;
CAN/CSA 227 NO. 60950-1-03; SS-EN 60950-1; AS/NZ 60930-1,
{voltape surge festing up 1o 6kV, eveluding Annex A and HY;

CNS 14336, ONS 14408; GB4943;

i President Notice 20664; RRL Notice 2008- 10 (attachment 4);

| RRA Notice 2009-7 (attachment 4);

| TCN 63-190:2003; SABS |EC 60950; IEC/EMN 61358;

i IECYEN 61538-2-7; EN 62115; IEC 60215; EN 60958;

EN G058 IEC 213 (1987 + AL (1992) + A2 (1994)

lapan - Radio

ARIB STD-TS1; ARIB 51TD-T66; RCR STD-1: RCR 5TD-29;
ARIB STD-T94 Fascicle 1: ARIB STD-T90: ARIB STD-TR9:

(AZLA Certificate Mo, 2742.01) Revised 01/122011
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SAR & HAC

| IEEE P1528:2003 + Adt; IEEE I528A:2005;

i FCC OET Bulletin 635 Supplement C: FCC OET Bulletin 63; ANSI C95;
ANSLC63.19: FCC 47 CFR 20.19: H46-2/99-273E: EN 30360;

EN 50361: IECG2209-1; IEC 62209-2; EN 50371; EN 50383; EN 30337;
EN 50364: RBL 2008-18: RRL 2008-16: KOC 2009-27: RRL 20H4-67;
CNS 14958-1; ONS 14939 NZS 27721 NZS 6609.2; Resolution N 533

lapan -
Motification Mo, 88 of
MIC 2004

Table Mo 13 ] CB Radio

Tahle No 21 I Cordless Telephane

Table Nos 22-1 theu 2217 | Low Power Radio Equipment

Tahle Mo 36 Low Power Security System

Table No 43 Low Power Data Communication in the 2.4 GHz Band

Table No 44 ' i'"l ow Power Data Communication in the 2.4 GHz Band

Tahle Mo d5 | Low Power Data Communication in the 5.2, 5.3, 5.0 GHz Bands

Tahle Mo 46 Low Power Data Communication in the 25 and 27 GHz Bands

Table No 47 | Base Station for 8 GHz Band Wircless Access System

Tahle Mo 47 | Base Station for 5 GHz Band Wireless Access System (low spurious type)

Table No 47 | Land Mobile Relay for 5 GHe Band Wireless Access System (limited for use
| in special zones)

Tahle Mo 47 | Land Mobile Relay for 5 GHz Band Wireless Access Svatem (limited For use
| in special zones, low spurious type)

Tahle No 47 I Land Mobile Relay fior 5 GHe Band Wireless Access System

Table No 47 | Land Mabile Relay for 5 GiHz Band Wireless Access System (low spurious

(" L R = P =

Table No 47 Land Mobile Relay for 3 GHz Band Wireless Access System (low power
| ivped

Tahle No 50 | Digital Cordless Telephone

Table No 50 PHS Base Station

Table No 50 PHS Land Mobile Sation

Tahlz Mo 50 PHS Relay Station

Table No 30 PHS Test Station

Tahle Mo 64 Mobile Station for Dedicated Shon Range Communication Systems

Tahle Mo 64 | Base Stanon for Dedicated Short Range Communication Systems

Tahle Mo 64 i T'est Station for Dedicated Shont Range Communication Systems

Table No 70 i U'WB (Ultra Wide Band) Radio System

(AZLA Certificate Mo, 2742.01) Revised 01/122011 f?(f-_ »%A—f Page T of 8




SIEMIC, INC.

FCCIC  :I28RFID-MAICD-01

Title: RF Test Report of Zebra Technologies Corp. IC Number : 3798B-MAICDO1

Model : ZXP Series 8 Serial# SL11092002-ZBR-059(15.225)_FCC,IC Rev1.0
To FCC 15.225 2011, RSS210 Issue 7: 2007 Issue Date December 07th 2011
www.siemic.com Page 36 of 54

"Wote: This accreditation covers testing performed at the taboratory listed above and the OATS located at
445366 South Grimmer Blvd., Fremont CA 94538, At this site “Radiated Emissions™ are tested at a
measurement distance of [Hm.

*Limitations for listed standards are indicated by italics and Soope excludes protecol sections of applicable
standards,

(AZLA Certificate No. 2742.01) Revised 01/1222011 h%._ Page 8 of 8
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The American Assaciation for Laboratory Accreditation

(P TVorTd Closs ReETodiiation
Accredited Product Certification Body

A2LA has aceredited

SIEMIC LABORATORIES

San Jose, CA

for weehnigal competoncs asa

Product Certification Body

This product certitieation body 5 aeeredited in aceordance with the reeognized Tnerational Standard 1SOAEC Cuide 65 14950
Cowerad regudrements for bodies apevaring prodicy seetificadon systems. This acereditagion demonstrates wehnionl competense foe o defined
seope and the operation of o quality mamagement systom for o Telecommunications Certitication Body (TCIE) meeting
PO (LS, 1A (Sangapore). 1O Canaday, OFTA (Hong Rongh, amd Japan (MIC) sequirements,

Presented this 23rd day of Movember 2080

b Mg

President & CLO ¢

For the Accredilstion Council
Cerificate Mumber 274201
Valid to Seplember 30, 2012
Fevised December 1, 2010

o il e Ce e ovp st i wiviedi i anccrerieran eyl hlnese e o e aeralizanin s Meodwer £ erieanian Somme aff A pererinaion
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The American Association for Laboratory Accreditation

“World Class Accreeifotion”
SCOPE OF ACCREDITATION T ISOVIEC GUIDE 63:19%G

SIEMIC INC.
i Ringwiood Ave,
Han Jose, CA 93151
br. Snell Leong { Authorized Representative)  Phone: 408 526 1188
WA, ST G OO

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAR)
Walidl 1 September 300 2012 Cerlilicate Numbser: 274202
I recogmition of the successiul completion of the AZLA Certification Body Acereditation Program cvalustion,
inciuding the LS Federal Communications Commission (FOC), Indwstry Canada (10, .‘:iin,gag)mw {1040 and
Hong Kong (OFTA) requitements Tor the indicated tepes of product certifieations, aecreditalion is granted 1o

this arganization w perform the llowing product certification schames:

Linficensed Radio Fregueney Devices AlCA2 AT Ad
Licensed Radio Frequency Devices 31, B2 133, B
Telephone Terminal Equipment C

*Piease refor i PO TOR Progeam Reoles and Resporsibefitles, relased Julv 22, 2000 defatling scopes, rafvs amd
respoesibifites, g ot fee o ool Edh v s FEESearplRemnltPage, clim 2o = J408 3 owicl - 0

(ndustry Canai - (IC)

Raclicy Seope 1-Licence-Exempl Radio Frequency Dévices;
Scope 2-Licensed Porsonal Mobile Radio Services:
Seope 3-Licensed General Mobile & Fixed Radio Services;
Seope 4-Licensed Maritime & Aviarion Radio Services;
Seope S-Licensed Fixed Microwave Badio Services;

=Rl F S 8

P s l"t?_ﬁ"-’ e .I'dl’fh-’ifrjl' et (TC) wishasite of M A A L L 1l GRAE hgped

1A — Singapore

Lime Terminal Eguipment All Technical Specifications for Line Terminal
Eguipment — Table 1 of 113A MRA Recognition
Scheme; 2000, Annex 2

Radio-Communication Fguipmens All Technical Specifications for Radio-Communication
Eguipment — Table 2 of 1DA MRA Recognition
Scheme: 2008, Annex 2

*Feane refer fo dfi-Commication Development Authorisy (134 Simgapare wabsite gr

i el el i 3 o B Ml e 20 ifeand A, 1 e i Lol G0 f 45 ) TS !-IR-"RE:EL'
freme gl
(A2LA Cert. No, 2742.02) Revised 12/16/2010 it Page 1 of 2

3300 Buckeystown Pike, Suite 350 Frederick, Maryland 2/ 704-8373 | Phone: 301 644 32 | Fax: 300 6622974 | www.AllLAorg
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OFTA — Hong Kong

Radio Equipment HETA 1007, 1002, 1003, 100, 1005, 1006, 1007, 1008,
1009, 100, 1015 1016 1009, 1020, 1022, 1026 1027,
1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037,
1038, 1039, 1041, 1042, 1043, 1044, 1043, 1046, 1047,
TOMSE 1049, 1050; 1031, 1052, 1053, 1054, 1055

*Please refer 1o the (ffice of the Teleconmpricatons Authoriy s website af
At e caffe o e shamefardds ST Sovee bt I fromd

Fixed Network Equipment HKTA 2001, 2005, 201 1. 2012, 2013, 2014, 2015, 2016.
2017, 2018, 2019, 2020, 2021, 2022, 2023, 2024, 225,
2026: 2027, 20282029, 2030, 2031, 2032, 2033, 2034,
2035, 2036, 2037, 2040, 20400, 2102, 2103,
2104, 2108, 2201, 2202, 2203, 2204

*Pfease Fefer fo the Ofice of the Telecomarnmications Authorin:'s webaite
St e cfie oy hiben stamdards TR TA Spec ki 2xcx, foid

MIC = Japan
Terminal Equipment Seope Al = Terminal Fquipment for the Purpose of Calls
Ranclion Eepuipmem Seope B1 - Unlicensed Station (all elasses of equipment)

(AZLA Cert. No, 2742,02) Revised 12/16/2010 /?zi Page 2 of 2
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SIEMIC ACREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Qakland Mills Road
Columbia, MD 21046

September 12, 2008

Fegisration Number: 783147
SIEMIC Laboratories

1206 Ringwood Avenae,
Han Jose, CA 95131

Attention: Leshie Bui

T T TEWer 7T Mcasurement facilily 1ocated at San Jose - T
Anechoic chamber (3 meters)
Irare of Listing: February 10, 2004

Drear Six or Madam:

¢ Your request for registration of the subject measurerment ficihity has been reviewed and found to be in compliance
with the requirements of Section 2.948 of the FCOC nides. The information has, therefore, been placed on file and the
name of your organization added to the list of facilitics whose measurcment data will be accepted in conjunc tion with
applications for Certification under Parts 15 or 18 of the Commission’s Rules. Please note that the file mast be
updated for sy changes made o the fcility and the registrtion must be renewed ot least every three years, Please
also note that this repistration does st recogaeee the measurement Beility to parform testing for products authored
under the Declaration of Conformity (DoC) process. In order to test products subject to Dol authorization process,
a measurement frcility must be aceredited and recognized by the FCOC.

Measurement facilitics that have indicated that they are available to the public to perform measurement services on &

fee basis may be found on the FOU website www focgov ander B-Filing, OFT Equipment Authorzation Electronic
Filipy, Test Firms.

e, —
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.‘3’ o
f £ % | UNITED STATES DEPARTMENT OF COMMERCE
e £ National Institute of Standards and Technology
B Gaithersburg, Maryland 20899

March 4, 2009

Mr. Leslie Bai

SIEMIC, Inc,

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bar:

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (1C),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutuzal
Recognition Arrangement { APEC Tel MRA). Your laboratory is now designated to actas a
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MRA. The pertinent information about your laboratory's designation is as follows:

CAB Name: SIEMILC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identification No.:  US0L60

Recognized Scope:  CS5-03 Part LI, ¥V, V1, VII and VIII

You may submit test data to 1C to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 975-3521 or ramena. saar@inist.goev i you have any questions.

Sincerely,

o) Z Alot—

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: CAR Program Manager

NIST
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SIEMIC ACREDITATION DETAILS:

el S

May 27, 2010 OUE FILE: 46405-4842
Submission No: 140856

Siemic Inc.

2206 Ringwood Ave
San Jose, CA, 95131
Usa

Aftenfion: Snell Leong
Dear SirMadame:

The Bureau has received your application for the renewal of a 3m altemnative test site. Be advised that the
mfcrmation received was sahsfactory to Industry Canada. The following mumber(s) 1s now associated to the
site(s) for which registration / renewal was sought ( 4342A-1 ). Please reference the appropriate site number
m the body of test reports containing measurements perfoomed on the site. In addition, please keep for your
records the following mformation;

- Your primary code is: 4842
- The company number associated to the site(s) located at the above address is: 4842A

Furthermore, to obtam or renew a unique site number, the applicant shall demonstrate that the site has been
accredited to ANSI C63.4-2003 or later. A scope of accreditation indicating the accraditation by a recognized
accreditation body to ANSI C63.4-2003 or later shall be accepted. Ploass mdicats in a letter the previous
assigned site number if applicable and the type of site (example: 3 metre OATS or 3 metre chamber). If the
test famlity 15 not aceredited to ANSI C63.4-2003 or later, the test facility shall submut test data demonstrating
full compliance with the ANSI standard. The Burean will evaluate the filing to determine if recogmition shall
be granted.

The frequency for re-validation of the test site and the information that is required to be filed or retamed by
the testmg party shall comply with the requurements estabhished by the acerediting orgamzation. However, m
all cases, test site re-validation shall ocour on an interval not to exceed two years. There 1s no fee or form
associated with an OATS filing. OATS submissions are encouraged to be submutted electromcally to the
Bureau using the following UREL;

hitp://strategis. ic.ge.ca’epic/mternet/inceb-bhst nsflan'h 0000522 him].

If you have any questions, you may contact the Burean by e-mail at certification bureau@lic.ze.ca Flease
reference our file and submission mumber above for all comrespondence.

Delunds Y00

3701 [hﬂmg.ﬂ.m.. Buildizg 54
P.0. Bex 11450, Station “H-
CHtrwa, Dimtesics KC1H B2
Emeil: delwindss gill@ic go.ca
Tal N (613) 9958363

Fax. Ho. (§13) 9904752
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FEDERAL COMMUNICATIONS COMMISSION

Laboratory Division
7435 Oakland Mills Road
Columbin, MD 21046
August 28, 2008
Siemie Labaratorics
2206 Ringwood Ave.,
San Jose, CA 95131
Adtentiom Lasshie Hai
R - Accreditation of Siemic Laborpiooes

Designation Mumber: 1751 1S
T'est Firm Registration #: 5404230

Desr Sir or Madiam:

We have been notified by American Aszociation for Laboratory Accreditation that Siemic Laboratories has heen
accredited as a Conformity Assezsment Body (CAR).

Al this time Siemic Laboratories is bereby designated to perform compliance testing on cquipment subject o
Declarstion OF Conformity {DOC) and Certification under Pans 15 and 18 of the Commission’s Rules,

This designation will expire upon expisation of the accreditation or notification of withdrawal of designation.

Sincerely,

T
':.J:E?l:fil?__ { R :-LLI"J

George Tannahill
Elcowronics Engincer
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Sal Mational Institute of Standards and Technology

&
f 2. % | UNITED STATES DEPARTMENT OF COMMERCE
"-"p Nt Gathersburg, Maryland 208335-

November 20, 2008

Mr, Leslie Bai

SIEMIC, Inc.

2206 Rinpwood Avenue
San Jose, CA 95131

Diear Mr. Bai:

NIST i1s pleased to inform you that your laboratory has beem recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory®s designation is as follows:

CAB Mame: Stemic, Inc.

Phywsical Location: 2206 Ringweod Avenue, San Jose, CaA 95131

Identification No.: US0160

Recognized Scope: EMC: ASMZS 42511 (until 53 1/2009), AS/MNZS 4251.2 (until 5/31/2009),
ASINZS CISPR 11, AS/NZS CISPR 14,1, AS/NZS CISPR 22, AS/NZS
G1000.6.3, ASNZS 61000.6.4
Radiocommunications: ASMNES 4281, ASMNES 4268, AS/MNLS 42801, ASNISS
A2R0L2, ASMNES 4295, AS/NZS 4582, ASMNES 4383, AS/NIS 47601, ASMNIS
47692 ASMNES 4TT0, AS/MNZS 4771
Telecommunications: ASACIF S002:05, ASIACIF S003:06, AS/ACIF S004:06,
ASMACIF 8006:01, AS/ACIF 3016:01, AS/ACIF 503101, AS/ACIF 5038:01,
AS/ACIF S040:01, AS/ACIF 5041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment 1o be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements,
Recognized CABs are listed on the NIST website at http:/ts.nist. gov/mra. Please contact Ms. Ramona

Saar, at (301 973-3521 or famona.saanenisteoy if vou have questions,
Smeerely,
. =
David F. Alderman
Group Leader, Standards Coordination and Conformity Group

Standards Services Division

Enclosure

oo Snell Leong, Siemic, Inc.; Ramona Saar, NIST NH
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SIEMIC ACREDITATION DETAILS:

DR e R Y T
IR A ERIERERES Radio Research Agency
KOREA COMMUNICATIONS COMMISSION Tel: +82 2 TI0 G610
REPUBLIC OF KOREA Fac: +82 2 710 6519
1, Wonhworo-3ga, Yongsan-gu, Scovl, 140-848, Korea Hommepage @ wawra,go ke
KECC/RRA 14™ Jan, 2011
Rlin RBeseanch Agency

Epson Comnymicalzons Commission
¥l 'l'l'nni'rym-&ga. 'Tmpln-gu
Sarrul Kocea T0-818

-!"f&l} 83-2-710-6610, {Fox) E2-2-710-6619
Jam 149, 311

M. David F, Alderman

Ciroup Lander, Standards Coordination and Conformity Group
MNational Instibate of Standards and Techaalagy

100 Buresu Deive, Step 2100

Caitbusssbu g, Muryland 208962000, USA

Dizar br. David F. Alderman:
This is to confirm the recognition by Radio Research Agency of

SIEMIC, Lne. (LS0160)

as an aceredibed Conformity Assessment Body (CAR) undor the terms of Phase [ of the AFEC TEL MEA, The
seope for which this laboratory has Been recopniaed is given below,

Dite of
Sl g Recognition

BMS : KOO Notico 2008-38, RRL Nolice 20084, K24, KN 61000 =2, v, =54, -
45, -t -4, 411
Current Scope (Radio : RRL Notios 200826, RRL Motico 20082, RRL Notice 2008-10, RRL Motioo
INF49, BRI Matice 2007-20, REL Motice 2007-11, RRL Nofice 2007-80, RR|  Jan 1412011
Motice HIDA-G68

(Tedecom : President Motice 20654, REL Notice 2007-30, 5008-711,54,5,6)
Updated Scopo [SAR : REA Notics 200616, RRA Natico 200818, KOC Natico 2008.27

This recopnition is contingent upon the maintenance of this CAB's gecreditation stalus and i limited to the
standards listed above.

¥ you have any inquiries about this recopnition, please contact o Certifieation Division of Radio Research
Agency with above address and telephone numbers,

Best Regards, \1/
( C v '

Ahn, Kun-Young

DHrector Certification DHvision

Enclosurs

(iR Ramona Saar — MIST,
Junpghdin Park - REA
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SIEMIC ACREDITATION DETAILS:

Pt

. UNITED STRTES DEFRLRTMENT OF COMBMERCE
[T 5 Pluemmnal lraticure o Sraadards snd Techmology

"'.,_:;:_\_ﬂ.l":ll Gathasmleg, Musdesd 20985

Blay 3. 2K

SAr, Leslse Bai

SIEMEC Labaratories
206 Fimgwoad SAsverie
San Jose, A 93131

Dear br. Hai:

| amn pleased to infiorm yow 1kat your Inborasory has been recegnized by the Chirese Toipei's
Harezu of Stamdards, Metrobogy, and Inspecticn (BSM1} under the Asia Pacific Economic
Coospemtion [APECTH Mubnl Recopnion Armmgesmens (MRA), Your labomlary 1s now
designated bo oot &8 g Conformily Ascsameat Body (CAB) usder Apperdinc B, Fhase 1
Procedures, of the APEC Tel MEA. You may submmit ige daga to BESMI 4o verily that the
exjui poment o be imporied inso Chinese Taipeisalssfies the applicable requirements. The
desipration of your organization will remain in focce ax long e s sccreditstbon for the
desagread soape femalng valld snd compiy with the degigomtion requirensents. The pertine
desippation fcrmaobion i3 as fodlows

- BEMI number SL2IN-E-T130H Chdus be applicd bo the test repors|
- L& ldentification Mo LSO R4G1p

- Bpope ol Designatbon: CNS 15450

= Auhorized Signatory M. Lestie Hal

The mumees of all recopmiznd CABs will be pospad on the MIST websito at bitpolisnislgovnsm

It you have any questions. phease cortecl e Dhl lBon st 301-973-5521. We appreciale yous
cominned interes in our imermanononl condorenity pssrEsmenl peliviTes.

Sincerely,
r P i
Wy = 5

D F. Aldemmne
Girpp Lender, Sinndords Coonbination and Condormity Limeap

£x1 Japimidne Dikilkomn

NIST
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4

March 16, 2009

Mr. LeslicBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Diear Mr, Ban:

MIET is pieasad to inform yau tuat j"l}lll' mbﬂmmr} has been mmgmzed by the Nammal
Communications Commission (MCC) for the requested scope expansion under the Asia Pacific
Eeonomie Cooperation for Telecommunications Equipment Muotue]l Recognition Armmangement
(APEC Tel MRA). Your laboratory is designated 1o act 2s a Conformity Assessment Body (CAR)
under Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent mfarmauun about
your laboratory®s designation is as follows:

CAB Nanie: SIEMIC, Inc.

Physical TLocation: 2206 Ringwood Avenuee, San Jose, CA 95131

ldemification Mo.:  US01&0

Current Scope: LPO002, PSTNOT, ADSLOI, ID0002, IS6100 and CNS 14336
Additional Scope: PLMMNG?

You may submit test data 10 NCC to verify that the equipment to be imported into Ching satisfies the
applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.

Recognized CABs are listed on the NIST websiie at hitp:/is.pist. gow'mra. [f you have any questions
pla&se contact Rmru:m Saanu {30!} 975 5521 or mam@msl.gw

Rl e LY

SII}CI:-‘IGljf.

Haif 2 fgsboss
David F. Alderman
Croup Leader, Standards Coordination and Conformity Group
Standards Services Division
Enclosure

co: Ramona Saar

NIST
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4
({fﬁ \ Laboaratorio Valentin V. Rivero

EAaATIETI

T Mareo DF & 18 de ochubee g 2006

LESLIE Bal

DIRECTOR OF CERTIFICATION
SIEMIC LABORATORIES, INC.
AL CESSRG GLOEAL MARKETS
FRESBENTE

Emr mIinesissain o sy segrrio o fecha & o saplembng g6l & & curss, = comedo
e ek muy  InEvesedcs e Sy o wbencsdn oe Amrmar o un o Aouss e
Facomccmesala Kualua pars lo coad agjune: a esle Sadilo enconiarn & ACueso e
Hioma Mges y Skpa prafanpoo de on cuales b= pos see revsais ¥ BN Su Geeo
COMegica, para . g 5 &eba ok atuyerdo  pader frmada para masdanis con =S
B b whiekes: Memicgnas: merm 50 wislo bueno ¥ asl podar ejerser ik scuecdc

ApoyREha ekia eSCHE pAra Menciomane gus huesho niermediand Qesier Band ia
Bmpress lzabet e Mdnco 5 A de W, amprasa quie e colaborsss durscis mucho
bampa con nosalios &0 G nelaionado a |o evaliaciom de s conformidad § aul ouania
con mmplia expenencis en iz gestorla de la cenficact &n da cumphrianhs con Mormas
Cfiniades MeECENas da produhs =0 b s

B dRsmeio de eried e iangoks win conhisl ssludi § esperanda sus cormentanos ol
Acuerds que nos 0ousa

BRI ‘\‘III

codel Laboratorio de
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=T UNITED STATES DEPARTMENT OF COMMERCE
5 —“.'.f"J T Mational Institute of Standards and Technology
ke Gatharsburg. Maryland 20893-

December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory's
designation is as follows:

CAB Mame: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

[dentification No.:  US01a0

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HEKTA 2011, 20012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of vour arganization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST website at htip:/ts.nist.gov/mra. If vou have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

David F, Alderman
Group Leader, Standards Coordination and Conformity Group
standards Services Division

Enelosure

cc: Famona Saar NH
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N E_': %’ UNITED STATES DEPARTMENT OF COMMERCE
ﬁi Fi National Institute of Standards and Technology
& Gaithersburg, Maryland 208388-

November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Ausiralian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CARB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: Us0160

Recognized Scope:  EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
47692, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF 5003:06, AS/ACIF 8004:06,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF 8043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar@nist. gov if you have questions.

Sincerely,

Jhri T Al

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: Snell Leong, Siemic, Inc.; Ramona Saar, NIST ler
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AV 4

Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue Movember 4, 2008
San Joze, CA 95131

Under Australian government legislation, the Australian Communications and Media Authority
{ACMA) has determined the National Association of Testing Authorities, Australia (NATA) as
an accreditation body as per Section 409(1) of the Telecommunications Act 1997 (Cth). Pursuant
to Section 409(2) of the Telecommunications Act 1997 (Cth), I am pleased to advise that your
laboratory has been determined as a Recogmised Testing Authority (RTA).

This determination has been made on the basis of your accreditation by A2LA accreditation no.
2742.01 and the Mutual Recognition Agreement between NATA and A2LA. It is effective from
11 July 2008. RTA status applies only to the following standards and 1s contingent upon therr
continued inclusion in your laboratory's scope of accreditation.

AS/ACTF 8002, AS/ACTF S003, AS/ACTF 5004,
AS/ACIF S006, AS/ACIF S016, AS/ACIF S031,
AS/ACIF S038, AS/ACTF S041 and

AS/ACITF S043.2

Asan RTA, yvour laboratory has the following obligations:

1. the laboratory shall continue to meet all of the accreditation criteria of A2LA;

2. the authorised representative of the laboratory shall notify NATA of changes to the staff or
operations of the laboratory which would affect the performance of the tests for which the
laboratory has been determined:;

3. comphance of equipment shall be reported on test reports bearing the A?LA logo/endorsement.

Current information on the Australian Communications and Media Authority and regulatory
requirements for telecommunications products within Australia can be obtamed from the
ACMA's web-site at "http:/www.acma.gov.au". Further information about NATA may be
gamed by visiting "http://www.nata.asn.au".

Please note that AS/ACTF S040 and New Zealand standards do not form part of the RTA scheme.

Your RTA listing will appear on the NATA website shortly.

Kind Regards

Chris Norton,

Senior Scientific Officer

Measurement Science and Technology

National Association of Testing Authorities (NATA)
71-73 Flenungton Road

North Melbourne Vie 3051

Australia

Ph: +61 393291633 Fx: +61 3 93265148

E-Mail: Christopher Norton@nata.asn.au
Internet: www.nata.asn.au
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
(Radiation 3 meter gite)
Location of Facility:
2206 Ringwood Ave , San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: R-3083
Date of Registration: Oectober 01, 2010
This Certificate is valid untill September 30, 2012

VeI Coul i e
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 =

Facility: SIEMIC Laboratories
(Main Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certily that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012
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CERTIFICATE

Company: SIEMIC Laboratories ‘
<Member No. 3081 =

Facility: SIEMIC Laboratories
(Telecominication Porte Condueted Disturbance Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1597
Date of Registration: October 01 , 2010
This Certificate is valid until September 30, 2012




